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MODEL EP-630A PARTS LIST

No. |Description Code |Qty No. [Description Code |(Qty.
1 |M6 X 30 SCREW E3-49 |3 49 |P-8 O-RING (C.P.) 410-23__[1
2 |M5X30 SCREW EG-64 |2 50 _|P-34 BACK-UPRING (B.C.) __ [85-22 |1
3 |HEAD INSULATION 6A-01 |1 51 |P-34 O-RING 8523 |1
4___|TOOL COVER (A) 6A-02__ |1 52__|VALVE SCREW (12) 85A-08 |2
5 |FIXED JAW UC-03__[11 53 |SPRING (4) 16-48 |3
6 |PINQ) 6A-03 |2 54 |3/16" BALL 1649 |2
7 |BUSHING 6A-04 |2 55 |SPRING (164) 85A-07 |1
8 |M3 X 8 SCREW 6A-11___[8 56 |1/8" BALL 4020 |2
9 |SLIDE PLATE (2) 6A-06__ |2 57__|BODY UC-20A_[1
10 [SIDE JAW 6A-07 |2 58 |SUCTION VALVE PLUG 41046 |1
11 |ROLLER UC-07__[10 59 |P-4 BACK-UP RING (B.C.) 410-47__|2
12 |ROLLER RETAINER UC-08__ |2 60 |P-4 O-RING (C.P.) 410-48A |2
13 |SIDE JAW SPRING (369) uc-06__ |2 61__|7/32" BALL 1626 |3
14__|SLIDE PLATE (1) 6A-08 |2 62 __|M4 X 4 SCREW (F.P.) 8547 |1
15 [CAM YOKE 6A-09 |1 63 |M5 X 5 SCREW 300-73 |1
16__|TOOL COVER (B) 6A-10 |1 64 |SPRING HOLDER 410-51 |1
17 |4 X 12 DOWEL PIN (G) 4W-28 |2 65 |SPRING (43) 8549 |2
18 |P-6 BACK-UP RING (B.C.) UC-28 |1 66 |VALVE PLUG (1) 410-52_ |1
19__|P-6 O-RING RB-70 |1 73__|S-40 O-RING C60-25__|1
20 |RETAINING SCREW Uc-12__ 1 74 __|VALVE SCREW (8) 85-50 |1
21__|CAM YOKE HOLDER UC-13A_|[1 75 |STRAINER 410-72A |1
22 |4 X 30 DRIVE PIN (AW) UC-14__ |1 76 |FILTER SCREEN 410-73__[1
23 |M4 X 6 SCREW (F.P) 16-42 |2 77 |SI-20 RING 410-74 |1
24 |SPRING (406) UC-44 |1 78 |BODY INSULATION 300-20N_[1
25 |RAM UC-16 |1 79 |P-28 O-RING 30021 |1
26__|RAM SPRING (370) UucC-17_[1 80 __|OIL RESERVOIR (6) 30022 |1
27 |CE-7 SNAP RING 40-49 |2 81 |MAGNET ROB-25_[1
28 |PIN (35) 85-55 |1 82 |RESERVOIR CAP 410-55 |1
29 |PIN (36) 85-56 |1 83 |BODY HANDLE UC-26 |1
30 |BUSHING 85-58 |4 84 |BODY HANDLE INSULATION [300-26 |1
31__|PUMP HANDLE HEAD 8559 |1 85__|BODY HANDLE GRIP 30027 |1
32 |5 X 30 DOWEL PIN (G) 38A-03 |1

33 |HANDLE HEAD INSULATION [300-07 |1

34 |SPRING (146) 85-60 |1

35 |PUSH PIN 85-61 |1

36__|PUMP HANDLE UC-18__ |1

37 _|PUMP HANDLE GRIP (2) 410311

38 __|PUMP PISTON 8530 |1

39 |P-19 X-RING 8531 |1

40 __|P-18 O-RING (C.P.) uc-19__ |1

41 |P-8 BACK-UP RING (B.C.) 8533 |1

42 |PS-8 PENT SEAL 16-44 |1

43 |RELEASE VALVE SCREW (7) [85-35 |1

44 |RELEASE VALVE STEM 410-35 |1

45 __|P-3 O-RING (C.P.) uc-27__ |1

46 |SPRING (144) 8537 |1

47 |BYPASS CARTRIDGE 41036 |1

48 |S-9 O-RING 410-71__|1
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